



Tested For:	Bill Heinzerling	Phone:	(224) 454-1499	Received:	8/12/2024
	Norix Furniture	Fax:		Completed:	8/20/2024
	One Innovation Drive	Mobile:		Code:	M
	West Chicago, IL 60185	PO#:	PO63038	Test Report:	3-57074-0
	USA	Email:	bheinzerling@norix.com		

Key Test: BS 5852 Source#5 (Crib#5) - Clause 12 Video

565

Client's Identification:

Style: PRD100-XXX FR Bed. Date of Mfg.: 8/6/2024. Composition: RR PE RF08 & FR Foam. Weight: 130 lbs. Additional Information: PRD100-XXX FR Bed.

LE 2006; V 3/23 BG

PC: 72hrs ambient conditions + 24hrs @ 22±2°C and 50±5%RH

TEST PERFORMED: British Standard BS 5852:2006 - Methods of Test for Assessment of the Ignitability of Upholstered Seating by Smouldering and Flaming Ignition Sources; Clause 12 - Methods of Test for the Ignitability of Complete Item of Furniture

IGNITION SOURCE: #5 (17-gram wooden crib)

TEST RIG: ☐ Small; ☒ Large

TEST ITEM COMPOSITE:

Cover Material: see client's Identification section above

Interliner (Fire Blocking) Material: see client's Identification section above

Filling Material: see client's Identification section above

COVER FABRIC WATER SOAKED PRIOR TO TESTING: ☐ YES; ☒ NO

BRIEF DESCRIPTION OF TEST: Test cushions are placed in a test frame to form a mockup of an upholstered chair. A 17-gram wooden crib is placed on the mockup so that it is in contact with the seat bottom and seat back. The crib is ignited. Test observations are made, and results are recorded.

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For: Bill Heinzerling
Norix Furniture
One Innovation Drive
West Chicago, IL 60185
USA

Phone: (224) 454-1499
Fax:
Mobile:
PO#: PO63038
Email: bheinzerling@norix.com

Received: 8/12/2024
Completed: 8/20/2024
Code: M
Test Report: 3-57074-0

Key Test: BS 5852 Source#5 (Crib#5) - Clause 12 Video

565

COMMENTS: None.

CONCLUSION: "The following test results relate only to the ignitability of the complete item (BS 5852:2006, Clause 12) under the particular conditions of test stated; they are not intended as a means of assessing the full potential fire hazard of the materials or products in use":

☒ BS 5852:2006, Clause 12 (NI/5) ☐ BS 5852:2006, Clause 12 (I/5)

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

DocuSigned by:
Bobby Brown
F7FE1AA2EFE84EE...

8/23/2024

AUTHORIZED SIGNATURE
SGS NORTH AMERICA
/jo /dv

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.